T

<6

e

L S6/60/S0 60/€0

SLATHS SNOLLDMILSNI
ATEINASSVY 1LDNA0dd

asn
NI LON NAHM SYAATOH ¥4V MOd MOT NI dVd MOY MOT 3OVl
i ALON i

SdN-T101d Y04 ddSN A9 OL ION ST dvd LV1dHL
1 ONINAVAM

| SASIDYAXA AATINd HOIH HONIYNd LdIADX3F
INHLSASOdd . SYOOH
161¢68 ALTAVS 440 ¥V9 LVTHLIAM ANIHDVIA SIHL ALvVddd0 LON G

i ONINYVAM i

SHASIDUIAXH :
ONIOA TIOAAY AANALSVA TIV SIOOH dVYNS TINS IMVIN
11 DNINIVAM i

SNOLLDNULSNI ATIINISSY IWALSASOUd 101£68

Download from Www.Somanuals.com. All Manuals Search And Download.



893101 PROSYSTEM ASSEMBLY PARTS LIST

893101 PROSYSTEM ASSEMBLY INSTRUCTIONS

SORT AND COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY

J
HARDWARE: 24
ITEM NAME/DESCRIPTION QTY
L. 378 X 3178 INU BOLT ococeeememesaammmmanseeercercessseassssssesssssssssesessssssssesssssssonsnssssssssessnnsressesssserssooes 2 .
2. 378 X 3 TN BOLT ocevveveeecenerncceneenereecsseecece s ssssssesssssssssssesssossesessssssssssesssassssesssssssnsnseseressssnons 14
378 X 2-3/8 INU BOLT coovcovoeemamemmiamasnneenessessssssssaesesessssasssesesssseeseessssssns s sessesssseesssesssneneee _
1 378 X 2 IN. BOLT oooteiieeiiememmesessmaesesceseoesessssssessasessessssssesesessessseseasssssssnseseseneesssossesssssons e 2
5. 378 X 1374 INL BOLT oot ceerecrecessiesssssssseseesssssss e ssssssecesessssssssaes s sssss s sessssssserssnnens 2 .
6. 378 IN. WASHER Lcooceceecimineniommasssceneenrnsessssssasseseesseonnesssnns SO 23
7. R
8. 3,
9. 3'8 IN. LOW HEIGHT LOCK NUT wiiricerreemmiaeseeceassseenesessssesessessessassesesesesseneesesssss e 3 .
10, S/16 IN. SNAP HOOK .oocooooeeeiueaameeceneceeseessessssmnssessssssssscsssessssesesasesssssasesesssssssseeesessesessesenes 4
. 9716 IN. MUSHROOM CAP .....ooooeecvivriovnmeenenennrersemeammanssesssvsmmsaneisossssasessesssssssasssssssssssssees 2
12. I-1/4 IN. SQ. RUBBER BUMPER
13, CARRIAGE GUIDE .....ooouuummmmmmmmmaieseecenseeesssssssssesessssasesssesessssssesessestssensesssesssssesssessseesnseees
4. 2N SQUEND CAP oo eessessesseses e esessesssss et sesan e .
5. ROD END COVER (114 X 5-3/8) .covvveevemmmveemmmmmarenmereecceesesssenneneen
{6. I X 8 INL GRIP e cevereesesessssessssssseeseeneesessssses st et cesessnes et 35
7. 3/ X 2 IN. PARAGLIDE STRIP .coooteiieirrevevcemesneseemssseesessssssesesesesesssssassnssessesssseessensens [
I8. 1-1/2 X 2 IN. PARAGLIDE STRIP (9 PER) ...covvcermmreeemmmnereememmoseressssessssnssaseesnseseesssonens _ 26,
19. 12 INCLG. PULLEY SPACER ...coocoioiicisceneceecceseemeenimeereseesssmissssessesse e sscssessesess e 6
NOTE: BOLT LENGTH IS MEASURED FROM THE UNDERSIDE OF THE HEAD OF THE BOLT. "
]
w_
L
F———— BOLT LENGTH————|
. 29,
BOLT LENGTH RULER:
0.
* 12 _ 12 _ 12 _ 12 _ 12 _ 12 _
0 ‘ 1 _ 2 * 3 _ 4 _ 5 _ 6
Lt N I N W | I I [
)
03/09/95

To install SECONDARY CABLE (6255901), start by inserting the end of the CABLE, WITHOUT the
WHITE BALL under the FRONT PULLEY in the LOW ROW PULLEY HOUSING on the MAIN
UPRIGHT. (REMOVE PULLEY FOR EASE OF INSTALLATION)

Push the CABLE under the FRONT PULLEY and through the HOLE of the MAIN UPRIGHT to the
PULLEY on the UPRIGHT BRACE of the MAIN UPRIGHT. Pull the CABLE until the WHITE
BALL stops against the FRONT PULLEY and the LOW ROW PULLEY HOUSING.

Pull the CABLE around the BRACE PULLEY and up to the SECOND PULLEY on the PULLEY
BLOCK SYSTEM. (NOTE: THE CABLE MUST BE ROUTED AROUND THE SECOND PULLEY
FROM THE REAR TO THE FRONT)

Pull the CABLE around the SECOND PULLEY of the PULLEY BLOCK SYSTEM and down to the
tfirst HOLE above the larger set of HOLES on the MAIN UPRIGHT. Attach the end of the CABLE to
the MAIN UPRIGHT. using one (1) 3/8 X 2-3/4 IN. BOLT, one (1) 3/8 IN. WASHER, one (1) 3/8 IN.
LLOCK WASHER and one (1) 3/8 IN. NUT. (SEE DETAIL F)

See CABLE ROUTING DIAGRAM (DETAIL A) for help in completing STEP 24.
TIGHTEN ALL LOOSE PULLEY CONNECTIONS MADE TO THIS POINT.

Slide four (4) 1 X 8 IN. GRIPS over each end of both the LAT BAR, and the LOW ROW BAR. (NOTE:
IF A LUBRICANT IS REQUIRED, RUBBING ALCOHOL THOROUGHLY COATING THE
INSIDE OF THE GRIP IS THE BEST MATERIAL TO USE) (SEE DETAIL A AND B)

Attach the LAT BAR to the PRIMARY CABLE, and the LOW ROW BAR to the SECONDARY
CABLE. by using two (2) 3'16 IN. SNAP HOOK. (SEE DETAIL A AND B)

To adjust the LOW ROW BAR. Remove the LOW ROW BAR from the 5/16 IN. SNAP HOOK on the
SECONDARY CABLE. and attach the CHAIN. Attach another 5/16 IN. SNAP HOOK to the LOW
ROW BAR and adjust it to the desired CHAIN LINK. (SEE DETAIL B)

Attach two (2) sets of UPRIGHT LABELS (designated #1 to #21) to the inside surface of both FRONT
UPRIGHTS. (SEE DRAWING)

To use the LOW ROW FOOT BRACE, slip it over the BASE LEGS, and up against the UPRIGHTS of
the FRONT UPRIGHTS. (SEE DRAWING)

©03/09/95 -

-

Download from Www.Somanuals.com. All Manuals Search And Download.



893101 PROSYSTEM ASSEMBLY INSTRUCTIONS

6.

10.

16.

Attach one (I) 1-1/4 SQ. RUBBER BUMPER to the CENTER of the CARRIAGE STOP on the
WEIGHT CARRIAGE.

Slide WEIGHT CARRIAGE down over the REAR UPRIGHT of the MAIN UPRIGHT. (NOT
MAKE SURE THAT THE WEIGHT PEG ON THE WEIGHT CARRIAGE IS FACING
TOWARDS THE FRONT OF THE MACHINE)

E:

LOOSELY attach the two (2) PULLEY MOUNT FLATS to the REAR and FRONT UPRIGHTS of the
MAIN UPRIGHT. using two (2) 3/8 X 3 IN. BOLTS, two (2) 3/8 IN. LOCK WASHERS, and two (2) 3/8
IN. NUTS. (NOTE: THE HOLE CLOSEST TO THE END ON THE PULLEY MOUNT FLATS

SHOULD BE ASSEMBLED TO THE REAR UPRIGHT) (SEE DRAWING)

AT THIS TIME TIGHTEN ALL LOOSE FRAME CONNECTIONS MADE TO THIS POINT.

LOOSELY attach two (2) 3-1/2 0.D. X 1 IN. BUSHING PULLEY and four (4) 172 IN. LG. PULLEY
SPACERS (ONE ON EACH SIDE OF THE PULLEYS) between the PULLEY MOUNT FLATS

above the WEIGHT CARRIAGE, using two (2) 3/8 X 3 IN. BOLTS, two (2) 3/8 IN. LOCK WA
and two (2) 3/8 IN. NUTS.

Slide the two (2) ROD END COVERS over the ends of the LAT BAR HOLDER.

SHERS,

Slide the LAT BAR HOLDER over the PULLEY MOUNT FLATS, and LOOSELY assemble in place,
using one (1) 3/8 X 3-1/4 BOLT. and one (1) 3/8 IN. LOW HEIGHT LOCK NUT. (NOTE: USE THE

SECOND SET OF HOLES IN FROM THE END) (SEE DRAWING)

LOOSELY assemble one (1) 3-1/2 0.D. X 1 IN. BUSHING PULLEY, and two (2) 1/2 IN. LG. PULLEY
SPACER (ONE ON EACH SIDE OF THE PULLEY) between the PULLEY MOUNT FLATS at the

FRONT, using one (1) 3/8 X 3-1/4 IN. BOLTS, one (1) 3/8 IN. LOCK WASHER, and one (1) 3/8
NUT.

IN.

LOOSELY assemble one (1)4-1/2 0.D. X 1 IN. BUSHING PULLEY to the PULLEY BRACKET on the
UPRIGHT BRACE of the MAIN UPRIGHT, using one (1) 3/8 X 1-3/4 IN. BOLT, one (1) 3/8 IN.

LOCK WASHER, and one (1) 3/8 IN. NUT.

LOOSELY assemble one (1) 3-1/2 0.D. X I IN. BUSHING PULLEY to the LOW ROW PULLEY

HOUSING of the MAIN UPRIGHT, using one (1) 3/8 X 1-3/4 IN. BOLT, one (1) 3/8 IN. LOCK
WASHER, and one (1) 3/8 IN. NUT.

To assemble the PULLEY BLOCK SYSTEM, SECURELY assemble two (2) PAINTED
CONNECTORS around two (2) 3-1/2.0.D. X I IN. BUSHING PULLEYS, using two (2) 3/8 X 2

IN.

BOLTS. four (4) 3/8 IN. WASHERS, and two (2) 3/8 IN. LOW HEIGHT LOCK NUTS. (NOTE: THE
HOLES IN THE PAINTED CONNECTOR ARE OVAL, MAKE SURE THAT THE PULLEYS ARE

AT THE MAXIMUM WIDTH, SEE DETAIL G)

Download from Www.Somanuals.com. All Manuals Search And Download.

03/09/95



€6/60/£0

v

(O 1IVLAA 73S ‘HLAIM WNAWIXVIA GHL LY

FUY SATTTINd FHL LYHL AUNS AMVIA “TVAO 3YV YOLDINNOD dALNIVd IHL NI SATOH
AHL ALON) 'SLAN D07 LHOIFH MOT NI 8/ () 0m1 pue ‘SYFHSYA ‘NI 8/€ (1) 4n0j "S1710¢
NI T X 8/€ (2) om1 Suisn ‘SAATINd ONIHSNE NI | X "A'0 ¢/1-€ (7) om1 punole SHOLDINNOD
AALNIVd () omi ajquiasse ATAANDAS ‘WALSAS MDOTI AATTNd S jquasse O],

LN NI 8/€ (1) 2u0 pue "YIHSV M
MO0OT NI 8/€ (1) 2u0 ‘1704 ‘NI p/€-1 X 8/¢ (1) 2u0 Suisn “LHO AU NIVIA 2} JO DNISNOH
ATTINd AAOY MOT 241 01 AFTTNd ONIHSNE NI | X 'd’0 T/1-€ (1) 2u0 3[qiuasse ATISOO

"LON NI 8/¢ (1) 2u0 pus “YFHSVM MO0
"NI 8/¢ (1) 2uo ‘1709 ‘NI v/€-1 X 8/€ (1) 2uo Suisn “LHOTYdN NIVIA 21 o FDVHE LHOTMdN
Ui U0 LAMOVEEG AAT1INd 24t 01 AFTT1Nd ONIHSNE ‘NI 1 X 'O /iy (1) suo sjquiasse ATTASOO0T

<

LN

"NI 8/€ (1) 2uo pue “YFHSVM MO0T NI 8/€ (1) 2u0 ‘SL104 NI #/1-¢ X 8/€ (1) suo Suisn “INOUA
3y 18 SLY1A LNNOW ATTINd 24 usem)aq (AFT11Nd FHL 40 AAIS HOVI NO ANO) YIDOVIS
AFTINd D7 NI /1 (2) om1 pue ‘AFT1Nd ONIHSNE ‘NI | X "Q'0 ¢/1-€ (1) 2u0 3{quuasse ATISO0T

<

(ONIMAVEG TAS) (ANT FHL IWOYA NI STTOH 40 L3S ANODIS
AHL I8N Eozv LAN SIDOT LHOIAH MOT 'NI 8/¢ (1) 2uo pue "1 704 t/1-¢ X 8/€ (1) U0 Tuisn
*aoejd ur sjquiasse ATASOOT PUB ‘SLV1d LNNOW ATT10d 34 1220 YAATOH AVd LV U 2plIS

“HAATOH WV LVT 3 JO SPUS 3y} 1940 SYFA0D AN AOY () 0m1 31 apl[S

"SLAN "NI /€ (7) omi pue

‘SYTHSYM 00T "NI 8/€ () 0m1 ‘S1T109 NI € X 8/€ () oM Suisn “AOVIIY VD LHOIAM 213 da0qe
SLVTd LNNOW AATINd oy usamidg (SAFT1Nd FHL 40 AdIS HOVE NO ANO) SUYIOVdS
AT1INd "D NI Z/1 () inoy pue XTT1Nd ONIHSNE NI 1 X Q0 ¢/1-€ (T) omi yoene AASO0

“LN10d SIH.L OL AAVIN SNOLLDANNOD AAVIA 3SO0T 11V NALHDLL JWIL STHL LY

(ONIAVIA 33S) (LHOTIdN YVAY dHL OL a2TaWaASSY 34 A TNOHS

SLVTA INQOW AZTINd AHL NO ANF THL OL LSASOTD ATOH dHL *ALON) 'SLNN ‘NI

g/¢ (2) om1 pue ‘SYFHSYM 00T NI 8/€ (7) 0m1 ‘S1T0€ NI € X 8/¢ (T) 01 SUIsn " LHOIU AN NIVIN
oy JO SLHOIYJAN INOUA Put YVIAU 3 01 SLV T4 LNNOW AFT1Nd (T) 0m3 34 ypene ATAS007

(ANIHDVIN 3HL 40 LINOYA JHL SAYVMOL
ONIDVA ST ADVINUVD LHOIIM dHL NO D3d LHOIIM dHL LVHL ANS ANV
“3LON) "LHOIYdN NIVIA 341 30 LHOIIdN UVAY 34} 1240 UmOPp FOVIIY VD LHOIAM 2PUS

AOVIHEVD LHOIAM
2y U0 JOLS ADVIAUVD 241 Jo YILNAD 21 01 ¥IdNNG ¥3gdNy "OS #/1-1 (1) auo yaeny

91

Pl

01

O

9

SNOLLONYLSNI ATIINASSY WALSASOUd TOT£68

€6/60/€0
1%

(saoe)d g) saoeguns

umoys [ o1 wayy Ajdde Ky pue SIAIND ADVIYYVD i woy Suiypeq Jaded sy drowiay q
"payoene 3q 01 31t SAAIND ADVINUVYD Y3 21aym SI0BLINS dpIsul [{e uedjd L|ySnoloy | Y

:sda1s SuImorjo)
o Suisn (@ TIV.LAQ) Ul umoys se DOVIIUVD LHOIAA 2| 0 SHAIND F0VIIdVD (8) 512 yoTrny

(ONIMVYA FAS) 'SLNN ‘NI 8/€ ()
Moy pue ‘SYTHSYM MO0 NI 8/ (#) InoJ ‘SYTHSVM ‘NI 8/¢ (8) 1512 'SLT08 'NI € X 8/€ () 0l
Susn * LHOJddNS LHONIdN WO.LLOY Pue dOL 4 03 LHOIYdN NIVIAI 2U1 djquuissse AISO0

{
(ONIMVUG 339 (LHDIAN LNOUL IHL
40 dO1 FHl HLiM HS(id SI L40ddNS LHOIAN dOL 1L Z.ﬁ mm:.m AMYW SULON V

X 8/ (7) om c:_w: 'SLHODNdN LNOYA Y0q 03 rrmOnEDm LHOYdN dOL W oBEommm ATl r_mOCw_

(ONIAMVEA 3dS) (HLVANYAANN 39 AT1NOHS

LY0ddNS LHOIYdN IWOLLOE AHL NO SHAATOH dvd MOY MOT FHL “ALON) 'SLNN

NI 8/€ (1) 100J PUB ‘SYTHSVM MO0 NI 8/€ (¥) 1003 ‘SYAHSYM "NI 8/ (8) 1519 'SLT09 ‘NI € X 8/¢
() 10} SuIsn ‘SLHOITYAN LNOHA 4109 01 LYOddNS LHOIYIN WOLLOY 24 sjquiasse ATISOON

"LHORId( 2 JO pud dO.L AU oui (1) duo pue "H37
ASV4 243 J0 pud yord 03l () om L 'SLHOTHIN LNOUA Woq o3t VD ANT "OS ‘NI T (9) XI5 1osu]

o

I

. puc ‘HONZUM ATAVLSNCA

SNOLLDOQYLSNI ATAINASSY WALSASOUd T0I€68

Download from Www.Somanuals.com. All Manuals Search And Download.



893101 PROSYSTEM ASSEMBLY INSTRUCTIONS

17.

19.

20.

NOTE:

Attach one (1) 3/4 X 2 IN. PARAGLIDE STRIP and one (1) 1-1/2 X 2 IN. PARAGLIDE STRIP to the
ADJUSTABLE KNEE SUPPORT as shown in (DETAIL E) using the following steps:

A. Thoroughly clean all surfaces where the PARAGLIDE STRIPS are to be attached.

B. Remove the paper backing from the PARAGLIDE STRIPS m:a‘m:d_v\ apply them to the shown
surtfaces.

Assemble two (2) ROLLER PADS to the ADJUSTABLE KNEE SUPPORT, using one (1) ROLLER
PAD SHAFT, and two (2) 916 IN MUSHROOM CAPS.

Insert one (1) 2 IN. SQ. END CAP into the front end of the ADJUSTABLE KNEE SUPPORT.
To use the ADJUSTABLE KNEE SUPPORT, turn the KNEE SUPPORT TUBE so that the ROLLER
PADS are vertical. Insert the pin into the desired hole, and rotate clockwise until locked. (SEE

DRAWING)

Attach eight (8) 1-1/2 X 2 PARAGLIDE STRIPS to the BAR HOLDERS, and SAFETY RAILS as
shown in (DETAIL F) using the following steps:

A. Thoroughly clean all surfaces where the PARAGLIDE STRIPS are to be attached.

B. Remove the paper backing from the PARAGLIDE STRIPS and firmly apply them to all shown
surfaces.

To use the BAR HOLDERS. and SAFETY RAILS follow the same procedure as in STEP 20.

: BEFORE PROCEEDING WITH CABLE INSTALLATION, UNRAVEL CABLE, AND REMOVE

AS MUCH SPIRALING AS POSSIBLE.

To install the PRIMARY CABLE (6282701), start by inserting the end of the CABLE, WITHOUT the
WHITE BALL between the TOP PULLEY and the LAT BAR HOLDER on the PULLEY MOUNT
FLATS. (REMOVE PULLEY FOR EASE OF INSTALLATION)

Pull CABLE over TOP PULLEY until the WHITE BALL stops against the PULLEY and the LAT BAR
HOLDER.

Pull CABLE over and down the SECOND PULLEY of the PULLEY MOUNT FLATS. Run the
CABLE around one of the PULLEYS of the PULLEY BLOCK SYSTEM and up to the THIRD
PULLEY of the PULLEY MOUNT FLATS.

Pull CABLE over and down the THIRD PULLEY, to the WEIGHT CARRIAGE. Attach the CABLE to
the WEIGHT CARRIAGE. using one (1) 5/16 IN. SNAP HOOK. (SEE DETAIL C)

See CABLE ROUTING DIAGRAM (DETAIL A) for help in completing STEP 23.

IF THIS UNIT WILL BE ASSEMBLED WITH OPTIONAL PEC DEC, STOP HERE AND REFER
TO THE PEC DEC ASSEMBLY INSTRUCTIONS. COMPLETE STEPS #2 THRU # 18. WHEN
THIS IS COMPLETED, SKIP STEP #24, AND CONTINUE ON TO STEP #25 OF THE MAIN
UNIT INSTRUCTIONS.

6
03/09/93

893101 PROSYSTEM ASSEMBLY PARTS LIST

SORT AND COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY
WELDMENTS/PARTS:

ITEM NAME/DESCRIPTION QTY
I MAIN UPRIGHT oo (6283903)......oooeoeeo _
2. WEIGHT CARRIAGE ...ooovooooooooo (6250502)........covoeeeeeee !
3 TOP UPRIGHT SUPPORT (6250903)........ooooooeverre _
4. BOTTOM UPRIGHT SUPPORT (6251003).c..oooeoe |
5, FRONT UPRIGHT ..o (6283602)........coeoooveeeeee b
6. ADJUSTABLE KNEE SUPPORT (6283002)..........vooeeere _
7. LAT BARHOLDER ...oooooooooioiooooooooo (6251402)......o.oooooer 1
8. BAR HOLDER .....ooooooeecoeo oo (6250302).........coooeeeeer 2
9, LAT BAR ..o (6275302 oo _
10. LOW ROW BAR .ooooooooeoooooooooeooeooeoooe (6274402)..........ocomovo _
. PULLEY MOUNT FLAT (6283802)......oorvoeeeorr 2
12, PAINTED CONNECTOR o (6426403).......cooooooo 2
3. SAFETY RAILS oo (6283402).........ovoooveoe 2
14, LOW ROW FOOT BRACE (6257102 ... _
5. PRIMARY CABLE ......ooooooiiioooooeoooeoooeoeeeoeooo (6282701 _
16. SECONDARY CABLE ..ooovvoovooeeooeoeoeoeoeoeooo (6255901).........ovoreeemre [
7. ROLLER PAD .ooooooooooeeeoeeeeoeoeeoeeoeeooo (6194601) 2
8. ROLLER PAD SHAFT ..oovoovomeoeoeeoooeeoeoo (6485301) |
19, CHAIN Lo (6075906) 1

20. UPRIGHT LABELS ..o, (6189501)
21. 3-1/20.D. X 1 IN. BUSHING PULLEY ...oooovvmmirn. (3116201)...
22, 4-1/20.D. X 1 IN. BUSHING PULLEY ...ccoovvvvrn.., BII610T) ..o,

"

2

03/09/95

Download from Www.Somanuals.com. All Manuals Search And Download.



7 R 7

NG [ vesc |

EL

[} 1e] .| 2 ~ e
—_— gl ¢30 2 i~
V6689 S et
101£68 °‘ISNI >mm<mE oV
. 11 1121 S I
AOEEE - =2
2R Bk - S3ONWNEI0L

/N

JO O C O OO0 008 @ O 0 0o

¢

v

o oo o ool
N
lo>
=

OO 00 0 QINO/O O OO0 0000 ®O OO

'

®

30vdg 1004

(.4.7wL3a 335)
(2) SUvy AL34VS

MO MO -

» 4, 1V13A

(STV¥Y A L34¥S 304 dAL)

(2) SIIYLS FNMTOYYL 2 X 2

Download from Www.Somanuals.com. All Manuals Search And Download.



-3/4% 2 PARAGLIDE STRIPS SE CONDARY

_ _VH.YN.;
I

38x2-314 BOLT

RALLID
—

PLACE PARAGLIDE STRIPS
APPROX . WHERE SHOMWN.

" DETAIL E”

E SRiP

—
&

TOP UPRIGHT SUPPORT

2 SQ. END CAP TYP.

3/8 WASHER TYP.

3/8 X 3 BOLT TYp.

. BAR HOLDER (2)
(SEE DETAWLF™)

--BOTTOM UPRIGHT SUPPORT

3/8 WASHER (2) TYP.

" 3/8 X3 BOLT (2) TYP.
3/8 WASHER (2) TYP.

3/8 X 3 BOLT (2) TYpr.

FRONT UPRIGHT (2)

2 SQ. END cap

S

(ABLE

318 NUT

~

3/8 LOCKWASHER

A

DETAIL "F

3/8 WASHER

e

PULLEY MOUNT FLATS
(2

CARRIAGE STOP

3-1/2 B.D. X 1IN. BUSHING PULLEY (3)

3/8 LOCKWASHER (4)

3/8 NUT
/ (4

PULLEY SPACER
172716 {b)

3/8 LOW HT. LOCK NUT

3/8 NUT

3/8 LOCKWASHER 09 _
LAT BAR HOLDER—___ Wa\“&‘_/ <
SN \ ROD END anm\W//

PARABOD

L0GO ©

VAl ©
a\e\
UPRIGHT LARELS

. (nsiDE 443/
>

(2) TYp.

@\

\e

o)

@

[ZFR

S 0000800800860 6%D

_@K 0 EEKAW

R

o ‘r—"‘ s
NS
i

‘-‘

RISK/LISA
LABEL

!

)

=

LOW ROW
BAR HOLDER

SERIAL NO.
\ )
)
/

o®

-

3/8 NUT (2) TYP.

4 | new Retgase]23g0]omr[ 784}
B [MOVE LABELS [p4op [ DM |lja4)
C ngéaznih%m&@b}.w\ﬁmw
LAT BAR PRIMARY CABLE —
N.Aw_vz GRIPS (2) S~
SEE DETAIL "D" SEE DETAIL "¢* I | SEEDETAWL B
WEIGHT CARRIAGE
WEIGHT PEG !
1-1/4 SQ. RUBBER BUMPER SEE PETAL PN
N
7 SEE DETAIL °C”
- SECONDARY erm\ T\|
. LAT BAR WARNING LAREL e
<>
—m > 3/8 X 3 BOLT (4) SEE DETAIL 787’
O ' DETAILA"
%/:;/u\m X 3-1/4 BOLT (2)
| ——3/8 NUT TYP.
o L —T] | ___——3/8 LOCKWASHER TYP. - 4
il SHER TYP. .
L | __——ADJ. KNEE SUPPORT -
| (SEE DETALL "E")
" 3/8 NUT (2)
. xu\m LOCKWASHER (2) o
| Yy (TYP.
\\INTA\N 0.D. X 1 IN BUSHING PULLEY Mﬂ : - _
g 3/8 NUT (2) TYP. wa o RITE THAIN
0® e\r ) ’ .
H® / ot DETAIL “B"
=9 3/8 LOCKWASHER (2) TYP. L e ppstme i TvPie TR moT
| /lﬂ/u\m WASHER (2) TYP. 4
~> 3/8 X 1-3/4 BOLT (2) P
3 M/.K./MWL\@ 3/8% 2 BOLT (2)
ROLLER PAD SHAFT <& % \ e wsne @
DETAIL D ot
, ROLLER PAD (2) . [~ I\m
MUSHROOM CAP 9116 0D (2) S N ATl
PAMTED CONN. . -
; UPRIGHT BRACE @ M|
//| LOW ROW PULLEY HOUSING o 1| R
L Lty (2)
3~1/2 0.D. X 1 IN BUSHING PULLEY ,T s o
/ - DETAIL "6~
2 SQ. END CAP A
TOUERANCES @mm.
(EXCEPT S WOTED) 7 A
153 T — ~ -
DETAIL*C" ~ e branglh Beddding Sear
CAUTION : pae sure o ) INST. 895101 —
SNAP HOOK 15 NONE _
FASTENED BEFRORE. {00 Tor 31D 63994 _m
DOG EXERCISES ~ T v | [ o [« " our Tores |

-

Download from Www.Somanuals.com. All Manuals Search And Download.



I:I Do not mark this box! HI '"I I I Ill Ill' I Il III

Document: 11000258

Download from Www.Somanuals.com. All Manuals Search And Download.




893102
PROSYSTEM

PRODUCT ASSEMBLY
INSTRUCTIONS SHEETS

I
12/06/95

Download from Www.Somanuals.com. All Manuals Search And Download.



893102 PROSYSTEM ASSEMBLY PARTS LIST

SORT AND COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY
HARDWARE:

ITEM NAME/DESCRIPTION QTY
1 1/2 X 3172 INL BOLT oot 1
2. 1/2 X 3-1/8 INL BOLT oooovooeeoeoseeoeee ettt 6
3. 1/2 X3 INL BOLT oooooooooe oo eeeetes et 3
4 1/2 X 2378 IN. BOLT oo oo seveeeeee e s 3
5 3/8 X 2374 TN, BOLT oovooooeeeeoeeeeseeveeseeoeses st 12
6. 3/8 X 2 IN. BOLT .oovvvveneee, SRS OO 6
T e 38X 13/ TN BOLT covveeeoeeeeoooesoossssooossosoessss s 1
8 1/2 TN, WASHER. oo oo esseeee s 3
9. 3/8 TN, WASHER. o oooo. oo oo eeeseeess e e 6
10: 1/2 TN, LOCK. WASHER ... o1 ooveeeoeeeeeesees oo ses e 3
11. 3/8 TN, LOCK WASHER ..ooo..oooeeeeeeseseeesesesesesssses s essssissss oo 2
12. 1/2 TN, LOCK NUT ooovossooeeeeseeeeeos oo 10
13. 3/8 TN. LOCK NUT roooooeoe oo eesoreooeesoess b 17
14. QAP LINK. oooooeooeoeoeo oo oees oo oo 1ot sees s s eeee s o 3
15, QUICK LINK «...voooooesooeesessesseess s e oo oo 2
16. CHLATN oo st s e s e 1
17. SPRING PIN oo oo oeee e essess et 3
18. 3/4 IN. FLANGE BEARING o.vvvcovevooeoeereoeooi st s 4
19. FLANGE SPACER. w.v. oo ooeo oo eseee s ee e ee e ssss s o 8
20. THUMBSCREW ooooooos oo oeeeoooeeseseses et s 2
21, 3302 TN END CAP oo eveeeeees e 1
22, 9o 1/2 IN. RD. END CAP oo eoeeeoeoees oo eeeeee s esses s 2
23. 1234 TN, SQ. END CAP ooooooeooeoeeee oo osss s 1
24, 2 IN. SQ. END CAP ooooeeeeeeeoeooves e 8
25. 3 IN. SQ. COVER CAP oooovoeooeseoeoeeers st 2
26. MUSHROOM CAP oo oo eeeeesssssses b 2
27, XS IN GRIP coeneeneoeosoo oo 4
28. 1-1/4 IN. SQ. RUBBER BUMPER ..........ooostimmremsessmmmmmesssssssssssss s 1
29. B8 TN, CAP NUT ooooeooeeooee oo e es e e 2
30. 1IN, SQ. GLIDE ..oovooovvoosiesoossessoeeessssesse s s s 10
31. 1-1/2 X 34 TN, GLIDE oooooeoooocooesesesesssss oo 3
32. 5.1/2 X 2-1/2 TN, NON SKID STRIP .....ooiiieiereresesseesseesesesssssassessss s ssssssssnessssssess o 2
33 CABLE RETAINING CLIP ovoccoooooeoeseoeeessessoss st 4
2
12/06/95

Download from Www.Somanuals.com. All Manuals Search And Download.



893102 PROSYSTEM ASSEMBLY PARTS LIST

. SORT AND COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY
WELDMENTS/PARTS:

ITEM NAME/DESCRIPTION QTY
1 UPRIGHT FRAME WELDMENT ..ottt 1
2. TOP BOOM WELDMENT ..ottt ettt 1
3. CARRIAGE WELDMENT ...coioiiiiiieoeie ettt v 1
4 280 X 97-3/8 IN. BENT TUBE ........cc.ccccovviiiiiiiiiiitiit it 1
5 UPRIGHT WELDMENT .......oooiii oottt ettt ettt 2
6 LAT BAR WELDMENT .........ccoociiiiiiiiiii ettt e e e 1
7 BOOM SUPPORT LEFT WELDMENT ........coocccooviiiiiiiiiiiiiiiiiniin e 1
8 BOOM SUPPORT RIGHT WELDMENT ..........ccooviiciiiiiiiiicie it 1
9 SAFETY RAIL WELDMENT ..........ocoovioiiiiiiiiiiieictce ettt 2
10 SWIVEL KNEE SUPPORT WELDMENT ...c.cocooviiiiictiiiit et 1
11 PULLEY BRACKET WELDMENT ....c.c..cccviiiiiiiiieiec et 1
12 LOW ROW ATTACHMENT WELDMENT ......cocociiiiiiiiiitieet et e 1

3 BEARING HOUSING WELDMENT ....c.cccoooiiiiiiiiiitieieit ettt 1
14 PECARM RIGHT WELDMENT ......cooiiiioiiiiiiiieiiiitee e 1
135 PECARM LEFT WELDMENT ......ccocoiiiiiiiiiiiiii e 1
16 CENTER PULLEY BRACKET WELDMENT .....c..ccocoiviiiiiiiiiiiiiicint it 1
17 1-3/M4 X 5-1/4 IN. PLATE ...t 2
18. LOW ROW BAR ....ooviiiiiitiii ittt st e 1
19. U PAD (6457302) oo 1
20. AXTIN ROLLER PAD ......ccoooiiiiiiiiit ettt 2
21, AXI2IN. ROLLER PAD .....cc..cocioiiiiiiiiiiit ettt sttt s 2
22. UPRIGHT LABELS ..ot 2
23. 3-1/2 X D IN.PULLEY oottt e 1
24, CABLE (6492201) oiiiiiiiiii i et 1
25. CABLE (6376201) oottt ettt ettt 2

NOTE: BOLT LENGTH IS MEASURED FROM THE UNDERSIDE OF THE HEAD OF THE BOLT.

}:T——— BOLT LENGTH——————
BOLT LENGTH RULER:
i 12 | 172 [ 172 I 172 l 12 | 172 [
0 , 1 | 2 l 3 l 4 I 5 l 6
1 | [ [t 1 | . Lot {1
12/06/9;

Download from Www.Somanuals.com. All Manuals Search And Download.



893102 PROSYSTEM ASSEMBLY INSTRUCTIONS

(U5

W

Assemble the appropriate END CAPS to the UPRIGHT FRAME WELDMENT. BENT TUBE. and the

LOW ROW ATTACHMENT WELDMENT as shown, also attach the 5-1/2 X 2-1/2 IN. NON SKID
STRIPS to the LOW ROW ATTACHMENT as shown.

SECURELY assemble the LOW ROW AT TACHMENT WELDMENT and the UPRIGHT FRAME
WELDMENT to the BENT TUBE as shown.

LOOSELY assemble the UPRIGHT WELDMEN TS to the BENT TUBE as shown.

~ Attach eight (8) 1 IN. SQ. GLIDES to the CARRIAGE WELDMENT as shown in (DETAIL A) also

attach the 1-1/4 SQ. RUBBER BUMPER to the CARRIAGE WELDMENT as shown, then proceed to
slide the CARRIAGE WELDMENT down over the UPRIGHT FRAME WELDMENT as shown.

Attach the 1-1/2 X 3/4 IN. GLIDES, and the THUMBSCREWS to the SAFETY RAIL WELDMENTS as
shown in (DETAIL B), also assemble two (2) SPRING PIN ASSEMBLIES to the SAFETY RAIL
WELDMENTS as shown in (DETAIL D). then proceed to slide the SAFE TY RAIL WELDMENTS down
over the UPRIGHT WELDMENTS as shown.

TOP BOOM WELDMENT PRE-ASSEMBLY:

A. Route CABLE (6576201) through the front slot and down to the rear slot of the TOP BOOM
WELDMENT.
B. LOOSELY assemble three (3) 3-1/2 X 1 IN. PULLEYS with FLANGE SPACERS to the TOP

BOOM WELDMENT as shown. (NOTE: MAKE SURE CABLE IS IN THE GROOVE OF
THE PULLEYS)

C. Assemble the 3 X 2 IN. END CAP to the TOP BOOM WELDMENT as shown.
D. When the TOP BOOM WELDMENT PRE-ASSEMBLY is complete, LOOSELY assemble it to
the UPRIGHT FRAME WELDMENT as shown.
1
12/06/95

Download from Www.Somanuals.com. All Manuals Search And Download.



893102 PROSYSTEM ASSEMBLY INSTRUCTIONS

10.

1L

12.

14,

16.

LOOSELY assemble the LEFT and RIGHT BOOM SUPPORT WELDMENTS to the TOP BOOM
WELDMENT as shown.

LOOSELY assemble thé UPRIGHT WELDMENTS to the LEFT and RIGHT BOOM SUPPORT
WELDMENTS as shown.

SECURELY TIGHTEN ALL LOOSE BOLT CONNECTION MADE TO THIS POINT.

Assemble the 4 X 7 IN. ROLLER PADS with MUSHROOM CAPS to the SWIVEL KNEE SUPPORT

- WELDMENT as shown, also assemble one (1) SPRING PIN ASSEMBLY ‘to the SWIVE), KNEE
SUPPORT WELDMENT as shown in (DETAIL D) then SECURELY assemble it to the UPRIGHT

FRAME WELDMENT as shown. (NOTE: DO NOT OVER TIGHTEN THIS CONNECTION, THE
SWIVEL KNEE SUPPORT WELDMENT SHOULD ROTATE FREELY)

Insert two (2) 2 IN. SQ. END CAPS into the BEARING HOUSING WELDMENT as shown. then
SECURELY assemble it along with the CENTER PULLEY BRACKET WELDMENT to the UPRIGHT
FRAME WELDMENT as shown. '

Insert four (4) 2 IN. SQ. END CAPS into the LEFT and RIGHT PEC ARM WELDMENTS as shown,
then assemble them to the BEARING HOUSING WELDMENT as shown. Also attach two (2) 1 IN. SQ.
GLIDES to the BEARING HOUSING WELDMENT as shown.

© SECURELY assemble the PAD to the UPRIGHT FRAME WELDMENT as shown. Also slide the 4 X

12 IN. ROLLER PADS onto the LEFT and RIGHT PEC ARM WELDMENTS as shown. (TIP: USE
WINDOW CLEANER ON THE INSIDE OF THE ROLLER PAD TO HELP EASE ASSEMBLY)

PULLEY ASSEMBLY:

A, LOOSELY assemble four (4) 3-1/2 X 1 IN. PULLEYS with CABLE RETAINING CLIPS to the
UPRIGHT FRAME WELDMENT, and the CENTER PULLEY BRACKET WELDMENT as
shown in (DETAIL C)

B. LOOSELY assemble one (1) 3-1/2 X 1 IN. PULLEY with FLANGE SPACERS al the bottom of
the UPRIGHT FRAME WELDMENT as shown.

HIGH PULLEY CABLE ROUTING ASSEMBLY (SEE CABLE ROUTING DIAGRAM).

A. Attach the pre-assembled CABLE from the TOP BOOM WELDMENT to the CARRIAGE
WELDMENT as shown.
B. + Create a loop in the CABLE below the first and second PULLEY of the TOP BOOM

" WELDMENT, and place one (1) 3-1/2 X 1 IN. PULLEY into the loop. LOOSELY assemble the
1-3/4 X 5-1/4 IN. PLATES to the PULLEY as shown.
C. Assemble one (1) 3-1/2 X 1 IN. PULLEY to the bottom holes of the J-3/4 X' 5-1/4 IlN. PLATES

as shown.

PEC ARM CABLE ROUTING ASSEMBLY (SEE CABLE ROUTING DIAGRAM):

A. Attach the ends of CABLE (6492201) to the LEFT and RIGHT PEC ARM WELDMENTS as

shown.

B. Drape the CABLE over the two (2) PULLEYS on the CENTER PULLEY BRACKET
WELDMENT which will create a loop in the CABLE. (NOTE: AFTER CABLE IS ROUTED
OVER PULLEYS, POSITION CABLE RETAINING CLIPS OVER THE PULLEYS AS
SHOWN AND TIGHTEN)

C. Place one (1) 3-1/2 X 1 IN. PULLEY into the loop of the CABLE, and SECURELY assemble
the PULLEY BRACKET WELDMENT to the PULLEY as shown.

5
12/06/95

Download from Www.Somanuals.com. All Manuals Search And Download.



893102 PROSYSTEM ASSEMBLY INSTRUCTIONS

17. LOW PULLEY CABLE ROQUTING ASSEMBLY (SEE CABLE ROUTING DIAGRAM):

A. Route CABLE (6576201) under and around the PULLEY'S at the bottom of the UPRIGHT
FRAME WELDMENT. (NOTE: AFTER CABLE HAS BEEN ROUTED UNDER
PULLEY, POSITION CABLE RETAINING CLIP UNDER THE PULLEY AS SHOWN
AND TIGHTEN) ‘

B. Route CABLE up and around the bottom PULLEY of the 1-3/4 X 5-1/4 IN. PLA4 TES as shown.
and down to, and around the PULLEY under the PULLEY BRACKET WELDMENT. (SEE
NOTE ABOVE)
C. Assemble the end of the CABLE to the PULLEY BRACKET WELDMENT as shown.
- D. SECURELY assemble the appropriate HARDWARE to the hole below the front PULLEY at the
bottom of the UPRIGHT FRAME WELDMENT as shown.
E. SECURELY tighten all remaining PULLEY CONNECTIONS.

18. Slide the 1 X 8 IN. GRIPS over the ends of the LAT BAR WELDMENT and LOWROWBAR
WELDMENT asshown. (TIP: USE WINDOW CLEANER ON THE INSIDE OF THE GRIPS TO
HELP EASE ASSEMBLY)

19. SEE CABLE ROUTING DIAGRAM FOR THE COMPLETE USE AND LOCATION OF THE
LAT BAR WELDMENT, CHAIN, AND LOW ROW BAR.

20. Attach the UPRIGHT LABELS to the UPRIGHT WELDMENTS as shown.

6
12/06/95

Download from Www.Somanuals.com. All Manuals Search And Download.



DASH NO DESCRIPTION

01 |AS SHOWN

i A N

LABEL, PARABODY LOGO
LABEL, UPRIGHT (2)

3 X 2 IN. END CAP

LAT BAR .
WELDMENT (6581102)

1 X 8 IN. GRIP  (2)

1 X 8 IN. GRIP (2)

LOW ROW BAR
WELDMENT (6274402)

DETAIL A

1 IN. SQ GLIDE (8) 4 BOTH ENDS

TRIM EXCESS (4)

1—1/2 X 3/4 IN. GLIDE (10) REV

——— Y
A4

il

1]

_{

>

—

oD

)
—

LABEL, PROSYSTEM

4 X 12 IN. ROLLER
PAD (2) (6194607)

PAD (6457301)

5-1/2 X 2—1/2 IN.

NON SKID STRIP (2)

1-3/4 IN. SQ END CAP

REVISIONS

c,mmom_B._oz CHG NO | APP'D DATE
C |CHG LABEL CONFIG 2758 | DM | 1/96
D |RMV PLT L=ROW ATT | i 7cc| Dihy :c:.,.

SEE DETAIL A

1—1/4 IN. SQ RUBBER BUMPER

SEE DETAIL B

1 IN. SQ GLIDE (2)

3/8 X 2—-3/4 IN. BOLT (2)
3/8 IN. LOCKWASHER (2)
MUSHROOM CAP (2)

4 X 7 IN. ROLLER PAD (2) (6194601)

2 IN. SQ END CAP (8)

LABEL, SERIAL NUMBER
LABEL, RISK/USA

2—1/2 IN. RD. END CAP (2)

TOLERANCES
(EXCEPT AS NOTED)

2 IN. SQ COVER CAP (2)

- \ | DECIMAL

N

"ARABODY,

RAMSEY, MINNESOTA

INC.

FRACTIONAL

LEVEL 7

TITLE

ASSY INST, 893102

ANGULAR

SHEET

1 0F 4 | B

65763

DR

JRD | 10795 [P N | 10788 [APP

DLM | 10/85

Download from Www.Somanuals.com. All Manuals Search And Download.



ss/01 | QNP ] se/or | NOW - ss/01 | QNP u ~
m @ h m @ H| ¥ 0 s UVINONY
"ON_ONIMvaig | 321S ve/ b 1vos ~ g T9ATF7

201g68 “LSNI ASSY

TYNOLLOVR

ERuit

VLIOSINNIN "ATSHYY

~J

TIVAIO3d

ONI "AJOgVEYd  [emmms

(£069953) 378711 IN3FG NI 8/5—26 X OS Z

(Z0718959) INTWTTIM INTHHIVIIV MOF MOT
(¥) 1708 "Nl +/€-2 X 8/¢

(¥) LNNMDOT *NI 8/¢

(Z) LNNX20T NI 2/1
LANMOOT NI /1

(z) 1708 ‘NI ¥/1-¢ X z/1

(£082959) INTFWATIM 1H0IINS
JINY TIAIMS

1108 ‘Nt z/1L—-¢ x z/\

= MNV INNGYD NI #/¢

(€093959) INFATTIM FAVIS IHOIGI
(2) LNNMDOT *NI 2/1

(£070£59) INIWGTIM 1INOVIE ATT7Nid JIINTD

(¥) SONIMYIE 3ONVI4 NI ¥/¢

£098959) INIFWATIM LHOIY ATV J3d

ANN 708 NI € X 2/
Z) ¥3IHSYM NI
ANVA%om ‘NI ¥/¢-2 X

JdIHSYM NI

INISNOH INIYVIE

(2) 1708 NI +/1-¢ X 2/}

VNNV VWU

7

4
/

|4

4

dIHSYMMDOT "N w
LANADOT NI m

NN

LNANMO07 NI 8/¢

HIHSYMMOOT "N

1709 NI ¥v/¢-2 X 2/
(C05/959) INFHTTIM 1HOIH

e

F

l

|

_‘

} _
_‘

1709 NI v/¢-2 X 8/¢

140ddNs Woos
(2) LNNXD0T NI Z/1

1708 ‘NI ¢ X z/1

(c0£9959) INFWTTIM WOOF JOI

(2) LNNMOO1T °NI 2/

~—— (£0/5895G) INTWOTIM 1737 ATV T3J
— : (£0£8959) INTATTIM
S =

(CO£9#59) INTNTTIM FOVIZIVT

Sl AVEURE N B
.,w..\.\. IR AT S Q

aiva Qudd¥ | ON OHO NOUHOS3a A3

SNOISIATY

(z) 1108 NI ¥/1-¢ X 2/}

(€022959) INFWTTIM 1177
1Y0ddNS Wood

(€002959) (2] INTAWTTIM THOIHIIT

(€05£959) INFATTIM TIVY A17IVS

NMOHS SV

1O

NOUAINOS3a

ON HsvQ

PPN ! y
ITCITANMU DOWNoaar

Download from Www.Somanuals.com.




DASH NO

DESCRIFTION

07

AS SHOWN

3/8 X 2 IN. BOLT (2) ———=& n A &

2—-3/8 IN. CABLE RETAINING CLIP (2
3—-1/2 X 1 IN. PULLEY (2

CENTER _PULLFY BRACKET WELDMENT (6570403)
3/8 IN. WASHER (2
3/8 IN. LOCKNUT (2

SPRING PIN ASSEMBLY (2) |D

REVISIONS

REV DESCRIPTION CHG NO

APP'D DATE

SPRING PIN HOUSING

% DETAIL © DETAIL D
3/8 X 2-3/4 IN. BOLT (3)
3—-1/2 X 1 IN. PULLEY (3)
3/8 IN. FLANGE SPACER (6)
3/8 IN. LOCKNUT (3)
3/8 X 2 IN. BOLT (2) SEE DETAIL D
3—-1/2 X 1 IN. PULLEY (2)
. . 1—1/4 X 5~1/4 IN. PLATE (2) (6542403)
3/8 IN. LOCKNUT (2)
SEE DETAIL C
3—-1/2 X 1 IN. PULLEY @ ,
3/8 IN. LOCKNUT
( PULLEY BRACKET WELDMENT (6516503)
3/8 X 1-3/4 IN. BOLT
: d/J» 3—1/2 X 1 IN. PULLEY (3)
3/8 X 2 IN. BOLT (2) 3/8 IN. LOCKNUT (4)
CABLE RETAINING CLIP (2) SEE DETAIL D
3/8 X 2-3/4 IN. BOLT (2) 3/8 IN. WASHER (4)
e 3/8 IN. FLANGE SPACER (2)
TOLERANCES
=% PARABODY, INC.
‘ - RAMSEY, MINNESOTA
FRACTIONAL e
ASSY INST, 883102
~ SCALE DRAWING NO.
LEVEL 5 1/24 SIZE "
ANGULAR mIm..ﬂ.u OF 4 w mmumu
~ DR JRD To\mw CHK'D MGN TO\mmﬁnm.o DLM _a\mm

Download from Www.Somanuals.com. All Manuals Search And Download.



se/01 | W10 a.m%_ wm\op_ NOW

oo mm\or_ ayr

~

. m ¥ 40 ¥
m @ h m @ on onmwa| 328 Y2/} MHM 2m5:oz<
Z01g68 “ISNI ASSY | onn
VLOSINNIA “AISAVY o
. 4
IONI AQOBVHYd  |mmmee

¥ 13AF7

AFYOVIA INILNOY TTIEVI

NIVHO

Download from Www.Somanuals.com. All Manuals Search And Download.

7 — _/ N \
; y ,
\
5 ﬂ T nxwmw ||||||||||||||| (2) ¥NIT dwNS |
. , v MOY MO \
~ -~ 1
i L /
YN %0IND )/
o /
(10z9£59) F7avd i
p
~
(10Z9£59) F1avo Va =7
N
MNIT M0INO
(10zzZ6%9) I18VD
//HHHHHHHHHMH: dYNS
~' M 2
'S1708 3A08Y 318v0 3L¥O0T
T NOILYTIVLSNI 103NM0D NO4 TIoN
avd | addv | ON 9HD NOLLIOS3A Z >>O I m m< _\ O
SNOISIATY NOLLAIN0S3a ON Hsvd




Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/

